JAS (Inspection & Testing) Ltd

Summary of Glass Impact Test Report

To BS6206: 1981 for Glass Safety

Test Consultant

Report Ref.

Manufacturer

Manufacturer Address
Product Name

Density

Test Results
No. of Specimens Tested :
Performance

Date of Test

Certified by

JAS (Inspection & Testing) Ltd.
J19-100-R01-190711 (Summary)
Guangdong South Bright Glass Technology Co., Ltd.

BRI S E SR E

Tempered Glass of the thicknesses:
19mm & 22mm

Approx. 2500 kg/m3
(Specimen made into 1930mm x 865mm samples.)

Comply to Class A
12 nos. for each thickness
Glass did not break
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